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ST

' Keysight Spectrum Analyzer - Swept SA

RL

PASS

500 AC CORREC

SENSE:INT| SQURCE OFF | ALIGN AUTO |10:04:35 PMJul 09, 2020

#Avg Type: RMS

PNO: Wide ~—»— 1rig: Free Run

IFGain:Low

Center 663.000 MHz
#Res BW 100 kHz

MSG

#Atten: 36 dB

Mkr1 662.987 5 MHz
-28.14 dBm

Span 12.50 MHz

Auto Tune

Center Freq
663.000000 MHz

StartFreq
656.750000 MHz

Stop Freq
669.250000 MHz

CF Step
1.250000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Sweep 1.000 ms (1001 pts) |

o Keysight Spectrum Analyzer - Swept SA

RL

PASS

500 AC CORREC

SENSE:INT| SOURCE OFF ALIGN AUTO
#Avg Type: RMS

PNO: Wide ~—»— 1rig: Free Run

IFGain:Low

#Atten: 36 dB

Mkr1 698.012 5 MHz
-25.40 dBm

Auto Tune

Center Freq
698.000000 MHz

StartFreq
691.750000 MHz

Stop Freq
704.250000 MHz

CF Step
1.260000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Center 698.000 MHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 12.50 MHz Lin

Sweep 1.000 ms (1001 pts) |

Plot 7-383. Upper Band Edge Plot (n71 - 5MHz DFT-s-OFDM-QPSK - Full RB Configuration)

FCCID: ZNFG900TM

PCTEST

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

@ LG

Test Report S/N:
1M2005180086-03.ZNF

Test Dates:
05/29 - 07/16/2020

EUT Type:
Portable Handset

Page 222 of 509

© 2020 PCTEST

V9.002/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST

ol (S

. Keysight Spectrum Analyzer - Swept SA

RL RF 500  AC CORREC

PNO: Fast

PASS

Center 663.00 MHz
#Res BW 100 kHz

MSG

IFGain:Low

#VBW 300 kHz

SENSE:INT| SOURCE OFF | ALIGN AUTO
#Avg Type: RMS

—— Trig: Free Run
#Atten: 36 dB

Span 25.00 MHz

Auto Tune

Center Freq
663.000000 MHz

StartFreq
650.500000 MHz

Stop Freq
675.500000 MHz

CF Step
2500000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Lin

Sweep 1.200 ms (1001 pts) |

Plot 7-384. Lower Band Edge Plot (n71 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)

e Keysight Spectrum Analyzer - Swept SA

RL RF 500 AC CORREC

PASS

10 dBidiv. Ref 25.00 dBm
Log

.

Center 698.00 MHz
#Res BW 100 kHz

MSG

PNO: Fast
IFGain:Low

#V/BW 300 kHz

SENSE:INT| SOURCE OFF | ALIGN AUTO
#Avg Type: RMS

[10:02:46 PMul 09, 2020

—— T1rig: Free Run
#Atten: 36 dB

Mkr1 698.025 MHz
-31.46 dBm

Span 25.00 MHz

Auto Tune

Center Freq
698.000000 MHz

StartFreq
685.500000 MHz

Stop Freq
710.500000 MHz

CF Step
2500000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Log Lin

Sweep 1.200 ms (1001 pts) |

Plot 7-385. Upper Band Edge Plot (n71 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL RF 500 AC

CORREC SENSE:INT| SOURCE OFF |

ALIGN AUTO

PNO: Fast —+— 1rig: Free Run

PASS IFGain:Low #Atten: 36 dB

Center 663.00 MHz
#Res BW 100 kHz

MSG

#Avg Type: RMS

Auto Tune

Mkr1 662.90 MHz
-22.00 dBm

Center Freq
663.000000 MHz

StartFreq
638.000000 MHz

Stop Freq
688.000000 MHz

CF Step
5.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Span 50.00 MHz Lin

Sweep 2.400 ms (1001 pts) |

e Keysight Spectrum Analyzer - Swept SA

RL RF 500 AC CORREC

SENSE:INT| SOURCE OFF |

ALIGN AUTO [09:58:22 PMul 09, 2020

PNO: Fast —»— 1rig: Free Run

ﬂ IFGain:Low #Atten: 36 dB

10 dBidiv. Ref 25.00 dBm
Log

.

Center 698.00 MHz
#Res BW 100 kHz

MSG

#V/BW 300 kHz

#Avg Type: RMS

Auto Tune

Mkr1 698.037 5 MHz
-32.43 dBm

Center Freq
698.000000 MHz

StartFreq
679.250000 MHz

Stop Freq
716.750000 MHz

CF Step
3.750000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 37.50 MHz |5 Lin

Sweep 1.800 ms (1001 pts) |

Plot 7-387. Upper Band Edge Plot (n71 - 15MHz DFT-s -OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL RF 500 AC

CORREC SENSE:INT| SOURCE OFF |

ALIGN AUTO

PNO: Fast —+— 1rig: Free Run

PASS IFGain:Low #Atten: 36 dB

Center 663.00 MHz
#Res BW 100 kHz

MSG

#Avg Type: RMS

Auto Tune

Mkr1 662.95 MHz
-26.992 dBm

Center Freq
663.000000 MHz

StartFreq
638.000000 MHz

Stop Freq
688.000000 MHz

CF Step
5.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Span 50.00 MHz Lin

Sweep 2.400 ms (1001 pts) |

e Keysight Spectrum Analyzer - Swept SA

RL RF 500 AC CORREC

SENSE:INT| SOURCE OFF |

ALIGN AUTO [09:59:05 PMul 09, 2020

PNO: Fast —»— 1rig: Free Run

ﬂ IFGain:Low #Atten: 36 dB

10 dBidiv. Ref 25.00 dBm
Log

.

Center 698.00 MHz
#Res BW 100 kHz

MSG

#V/BW 300 kHz

#Avg Type: RMS

Auto Tune

Mkr1 698.05 MHz
-31.45 dBm

Center Freq
698.000000 MHz

StartFreq
673.000000 MHz

Stop Freq
723.000000 MHz

CF Step
5.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 50.00 MHz |5 Lin

Sweep 2.400 ms (1001 pts) |

Plot 7-389. Upper Band Edge Plot (n71- 20MHz DFT-s -OFDM-QPSK - Full RB Configuration)
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Band 12/17

. Keysight Spectrum Analyzer - Swept SA

CORREC

SENSE:INT)| ALIGN

AUTO

[04:08:26 AMJun 27, 2020

#Avg Type: RMS

PNO: Wide L, 119: FreeRun

IFGain:

Center 698.000 MHz
#Res BW 100 kHz

MSG

Low Atten: 36 dB

Mkr1 697.988 MHz

-31.58 dBm

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

Auto Tune

Center Freq
698.000000 MHz

StartFreq
696.000000 MHz

Stop Freq
700.000000 MHz

CF Step
400.000 kHz

' Keysight Spectrum Analyzer - Swept SA

RL

500 DC CORREC

PNO: Wide G
IFGain:

Center 716.000 MHz
#Res BW 100 kHz

MSG

SENSE:INT]| ALIGN

AUTO

04:08:52 AMJun 27, 2020

#Avg Type: RMS

Trig: Free Run

Low Atten: 36 dB

#VBW 300 kHz

4

Mkr1 716.000 MHz

STATUS

-16.98 dBm

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

Auto Tune

Center Freq
716.000000 MHz

StartFreq
714.000000 MHz

Stop Freq
718.000000 MHz

CF Step
400.000 kHz

Auto Man

Freq Offset
0 Hz

Plot 7-391. Upper Band Edge Plot (Band 12 - 1.4MHz QPSK - Full RB Configuration)
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e Keysight Spectrum Analyzer - Swept SA (= =
RL 500 DC CORREC SENSE:INT| ALIGN AUTO 04:11:18 AMJun 27, 2020
#Avg Type: RMS

Trig: Free Run

0: Wide
inlow _ Atten: 36 dB

PN
IFG
Auto Tune

Center Freq
698.000000 MHz

StartFreq
696.000000 MHz

Stop Freq
700.000000 MHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 698.000 MHz Span 4.000 MHz
#Res BW 100 kHz Sweep 2.000 ms (1001 pts)

MSG STATUS

SENSE:INT| ALIGN AUTO [04:11:35 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 716.000 MHz Auto Tune
-21.33 dBm

Center Freq
716.000000 MHz

StartFreq
714.000000 MHz

Stop Freq
718.000000 MHz

CF Step
400.000 kHz

Freq Offset
0 Hz

Center 716.000 MHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (1001 pts)

MSG

Plot 7-393. Upper Band Edge Plot (Band 12 - 3.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 698.000 MHz
#Res BW 100 kHz

MSG

SENSE:INT]| ALIGN AUTO

04:13:38 AMJun 27, 2020

#Avg Type: RMS
) Trig: Free Run
Atten: 36 dB

Auto Tune

Center Freq
698.000000 MHz

StartFreq
696.000000 MHz

Stop Freq
700.000000 MHz

CF Step
400.000 kHz

Auto Man

Freq Offset

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

STATUS

SENSE:INT| ALIGN AUTO

[04:14:38 AMJun 27, 2020

#Avg Type: RMS

PNO: Wide L, 119: FreeRun

IFGain:Low

10 dBrdiv
- -

Center 704.000 MHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Atten: 36 dB

Mkr1 703.996 MHz

Auto Tune

-26.83 dBm

Center Freq
704.000000 MHz

StartFreq
702.000000 MHz

Stop Freq
706.000000 MHz

CF Step
400.000 kHz

Freq Offset
0 Hz

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

Plot 7-395. Lower Band Edge Plot (Band 17 - 5.0MHz QPSK - Full RB Configuration)
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e Keysight Spectrum Analyzer - Swept SA (= =
RL 500 DC CORREC SENSE:INT| ALIGN AUTO 04:14:00 AMJun 27, 2020
#Avg Type: RMS

Trig: Free Run

0: Wide
inlow _ Atten: 36 dB

PN
IFG

Mkr1 716.024 MHz Auto Tune

Center Freq
716.000000 MHz

StartFreq
714.000000 MHz

Stop Freq
718.000000 MHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 716.000 MHz Span 4.000 MHz
#Res BW 100 kHz Sweep 2.000 ms (1001 pts)

MSG STATUS

SENSE:INT| ALIGN AUTO [04:19:33 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 697.824 MHz Auto Tune
-30.75 dBm

Center Freq
698.000000 MHz

StartFreq
694.000000 MHz

Stop Freq
702.000000 MHz

CF Step
800.000 kHz

Freq Offset
0 Hz

Center 698.000 MHz Span 8.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.000 ms (1001 pts)

MSG

Plot 7-397. Lower Band Edge Plot (Band 12 - 10.0MHz QPSK - Full RB Configuration)

PCTEST MEASUREMENTREPORT Approved by:
FCC ID: ZNFG900TM
pe— (CERTIFICATION) LG Quality Manager
TestR N: Test Dates: EUT Type:
estReport S/ estDates UT Type Page 229 0 509
1M2005180086-03.ZNF 05/29 - 07/16/2020 Portable Handset
© 2020 PCTEST V9.002/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



7\ PCTEST

ol (S

e Keysight Spectrum Analyzer - Swept SA (= =
RL 500 DC CORREC SENSE:INT| ALIGN AUTO 04:40:12 AMJun 27, 2020
#Avg Type: RMS

) Trig: Free Run
Atten: 36 dB

Auto Tune

Center Freq
704.000000 MHz

StartFreq
700.000000 MHz

Stop Freq
708.000000 MHz

CF Step
800.000 kHz
Auto Man

Freq Offset

Center 704.000 MHz Span 8.000 MHz
#Res BW 100 kHz Sweep 4.000 ms (1001 pts)

MSG STATUS

SENSE:INT| ALIGN AUTO [04:36:11 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 716.240 MHz Auto Tune
-28.71 dBm

Center Freq
716.000000 MHz

StartFreq
712.000000 MHz

Stop Freq
720.000000 MHz

CF Step
800.000 kHz

Freq Offset
0 Hz

Center 716.000 MHz Span 8.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.000 ms (1001 pts)

MSG

Plot 7-399. Upper Band Edge Plot (Band 12/17 - 10.0MHz QPSK - Full RB Configuration)
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Band 13

. Keysight Spectrum Analyzer - Swept SA

CORREC

SENSE:INT)| ALIGN

AUTO

[03:58:00 AMJun 27, 2020

#Avg Type: RMS

PNO: Wide L, 119: FreeRun

IFGain:

Center 777.000 MHz
#Res BW 100 kHz

MSG

Low Atten: 36 dB

Mkr1 776.964 MHz Auto Tune

-25.71 dBm

Center Freq
777.000000 MHz

StartFreq
775.000000 MHz

Stop Freq
779.000000 MHz

CF Step
400.000 kHz

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

' Keysight Spectrum Analyzer - Swept SA

RL

500 DC CORREC

SENSE:INT]| ALIGN

AUTO

04:00:16 AMJun 27, 2020

#Avg Type: RMS

PNO: Wide () Trig: Free Run

IFGain:

Center 787.000 MHz
#Res BW 100 kHz

MSG

Low Atten: 36 dB

4

Auto Tune

Center Freq
787.000000 MHz

StartFreq
785.000000 MHz

Stop Freq
789.000000 MHz

CF Step
400.000 kHz
Auto Man

Freq Offset
0 Hz

Span 4.000 MHz

#VBW 300 kHz Sweep 2.000 ms (1001 pts)

STATUS

Plot 7-401. Upper Band Edge Plot (Band 13 - 5.0MHz QPSK - Full RB Configuration)
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Band 26/5

. Keysight Spectrum Analyzer - Swept SA

CORREC

SENSE:INT)| ALIGN

AUTO

[03:02:15 AMJun 27, 2020

#Avg Type: RMS

PNO: Wide L, 119: FreeRun

IFGain:

Center 824.000 MHz
#Res BW 100 kHz

MSG

Low Atten: 36 dB

Mkr1 823.996 MHz Auto Tune

-15.56 dBm

Center Freq
824.000000 MHz

StartFreq
822.000000 MHz

Stop Freq
826.000000 MHz

CF Step
400.000 kHz

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

' Keysight Spectrum Analyzer - Swept SA

RL

500 DC CORREC

SENSE:INT]| ALIGN

AUTO

03:02:37 AMJun 27, 2020

#Avg Type: RMS

PNO: Wide () Trig: Free Run

IFGain:

Center 849.000 MHz
#Res BW 100 kHz

MSG

Low Atten: 36 dB

4

Mkr1 849.000 MHz Auto Tune

-16.82 dBm

Center Freq
849.000000 MHz

StartFreq
847.000000 MHz

Stop Freq
851.000000 MHz

CF Step
400.000 kHz
Auto Man

Freq Offset
0 Hz

Span 4.000 MHz

#VBW 300 kHz Sweep 2.000 ms (1001 pts)

STATUS

Plot 7-403. Upper Band Edge Plot (Band 26/5 - 1.4MHz QPSK - Full RB Configuration)
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e Keysight Spectrum Analyzer - Swept SA (= =
RL 500 DC CORREC SENSE:INT| ALIGN AUTO 03:05:42 AMJun 27, 2020
#Avg Type: RMS

) Trig: Free Run
Atten: 36 dB

Auto Tune

Center Freq
824.000000 MHz

StartFreq
822.000000 MHz

Stop Freq
826.000000 MHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 824.000 MHz Span 4.000 MHz
#Res BW 100 kHz Sweep 2.000 ms (1001 pts)

MSG STATUS

SENSE:INT| ALIGN AUTO [03:05:57 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 849.000 MHz Auto Tune
-20.97 dBm

Center Freq
849.000000 MHz

StartFreq
847.000000 MHz

Stop Freq
851.000000 MHz

CF Step
400.000 kHz

Freq Offset
0 Hz

Center 849.000 MHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (1001 pts)

MSG

Plot 7-405. Upper Band Edge Plot (Band 26/5 - 3.0MHz QPSK - Full RB Configuration)
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e Keysight Spectrum Analyzer - Swept SA (= =
RL 500 DC CORREC SENSE:INT| ALIGN AUTO 03:09:54 AMJun 27, 2020
#Avg Type: RMS

) Trig: Free Run
Atten: 36 dB

Auto Tune

Center Freq
824.000000 MHz

StartFreq
822.000000 MHz

Stop Freq
826.000000 MHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 824.000 MHz Span 4.000 MHz
#Res BW 100 kHz Sweep 2.000 ms (1001 pts)

MSG STATUS

SENSE:INT| ALIGN AUTO [03:10:23 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 849.008 MHz Auto Tune
-23.77 dBm

Center Freq
849.000000 MHz

StartFreq
847.000000 MHz

Stop Freq
851.000000 MHz

CF Step
400.000 kHz

Freq Offset
0 Hz

Center 849.000 MHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (1001 pts)

MSG

Plot 7-407. Upper Band Edge Plot (Band 26/5 - 5.0MHz QPSK - Full RB Configuration)
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e Keysight Spectrum Analyzer - Swept SA (= =
RL 500 DC CORREC SENSE:INT| ALIGN AUTO 03:13:49 AMJun 27, 2020
#Avg Type: RMS

ide , 1rg: FreeRun
Atten: 36 dB

Mkr1 824.000 MHz Auto Tune

-29.944 dBm

Center Freq
824.000000 MHz

StartFreq
820.000000 MHz

Stop Freq
828.000000 MHz

CF Step
800.000 kHz
Auto Man

Freq Offset

Center 824.000 MHz Span 8.000 MHz
#Res BW 100 kHz Sweep 4.000 ms (1001 pts)

MSG STATUS

SENSE:INT| ALIGN AUTO [03:14:10 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 36 dB
Auto Tune

Center Freq
849.000000 MHz

StartFreq
845.000000 MHz

Stop Freq
853.000000 MHz

CF Step
800.000 kHz

Freq Offset
0 Hz

Center 849.000 MHz Span 8.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.000 ms (1001 pts)

MSG

Plot 7-409. Upper Band Edge Plot (Band 26/5 - 10.0MHz QPSK - Full RB Configuration)
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e Keysight Spectrum Analyzer - Swept SA (= =
RL 500 DC CORREC SENSE:INT| ALIGN AUTO 03:18:03 AMJun 27, 2020
#Avg Type: RMS

) Trig: Free Run
Atten: 36 dB

Auto Tune

Center Freq
824.000000 MHz

StartFreq
818.000000 MHz

Stop Freq
830.000000 MHz

CF Step
1.200000 MHz
Auto Man

Freq Offset

Center 824.000 MHz Span 12.00 MHz
#Res BW 200 kHz Sweep 1.000 ms (1001 pts)

MSG STATUS

SENSE:INT| ALIGN AUTO [03:19:14 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 849.276 MHz Auto Tune
-17.74 dBm

Center Freq
849.000000 MHz

StartFreq
843.000000 MHz

Stop Freq
855.000000 MHz

CF Step
1.200000 MHz

Freq Offset
0 Hz

Center 849.000 MHz Span 12.00 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts)

MSG

Plot 7-411. Upper Band Edge Plot (Band 26 - 15.0MHz QPSK - Full RB Configuration)
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Band 66/4

ST

. Keysight Spectrum Analyzer - Swept SA

CORREC

SENSE:INT| ALIGN AUTO [04:48:46 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide L, 119: FreeRun
IFGain:Low Atten: 36 dB

Center 1.710000 GHz
#Res BW 16 kHz

MSG

Mkr1 1.710 000 GHz
-29.909 dBm

Span 4.000 MHz
Sweep 5.667 ms (1001 pts)

Auto Tune

Center Freq
1710000000 GHz

StartFreq
1.708000000 GHz

Stop Freq
1712000000 GHz

CF Step
400.000 kHz

' Keysight Spectrum Analyzer - Channel Power

RL

10 dBidiv
L

500 DC CORREC

SENSE:INT]| ALIGN AUTO ‘D4:49:D7 AMJun 27,2020

Center Freq: 1.708500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 28 dB Radic Device: BTS

Ref 25.00 dBm

Center 1.708300 GHz
Res BW 39 kHz

Channel Power

Span 4.000 MHz
Sweep 3.2ms

Power Spectral Density

-25.04 dBm /1 MHz -85.04 dBm /Hz

STATUS

[ERERET

Trace/Detector

Plot 7-413. Lower Extended Band Edge Plot (Band 66/4 - 1.4MHz QPSK - Full RB Configuration)

FCCID: ZNFG900TM
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

0: Wide ()

PN
IFGain:Low

Center 1.755000 GHz
#Res BW 16 kHz

MSG

SENSE:INT]|

ALIGN AUTO

04:50:34 AM Jun 27, 2020

Trig: Free Run
Atten: 36 dB

#Avg Type: RMS

Mkr1 1.755 000 GHz

-30.34 dBm

Span 4.000 MHz

Sweep 5.667 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.765000000 GHz

StartFreq
1.7563000000 GHz

Stop Freq
1.757000000 GHz

CF Step
400.000 kHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT|

ALIGN AUTO

[04:50:41 AMJun 27, 2020

Center Freq: 1.756500000 G=Hz
—— Trig: Free Run

#Atten: 28 dB

Avg|Hold: 1001100

Radio Std: None

Radio Device: BTS

Center 1.756500 GHz
Res BW 39 kHz

Channel Power

-25.54 dBm /1 MHz

VBW 390 kHz

Span 4.000 MHz
Sweep 3.2 ms

Power Spectral Density

-85.54 dBm /Hz

Trace/Detector

Plot 7-415. Upper Extended Band Edge Plot (Band 4 - 1.4MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Swept SA = &=
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO | 04:49:37 AMJun 27, 2020
#Avg Type: RMS

ide , 1rg: FreeRun
Atten: 36 dB

Mkr1 1.780 000 GHz | ISl

-30.969 dBm

Center Freq
1.780000000 GHz

StartFreq
1.778000000 GHz

Stop Freq
1.782000000 GHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 1.780000 GHz Span 4.000 MHz
#Res BW 16 kHz Sweep 5.667 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALTGN AUTO  [04:49:42 AMJun 27, 2020
Center Freg: 1.781500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 28 dB Radio Device: BTS

Center 1.781500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2 ms

Channel Power Power Spectral Density

-25.71 dBm /1 MHz -85.71 dBm /Hz

Plot 7-417. Upper Extended Band Edge Plot (Band 66 - 1.4MHz QPSK - Full RB Configuration)

PCTEST MEASUREMENTREPORT Approved by:
FCC ID: ZNFG900TM
pe— (CERTIFICATION) LG Quality Manager
TestR N: Test Dates: EUT Type:
estReport S/ estDates UT Type Page 239 0 509
1M2005180086-03.ZNF 05/29 - 07/16/2020 Portable Handset
© 2020 PCTEST V9.002/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



ST

]

i\ PCTE

' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.710000 GHz
#Res BW 36 kHz

MSG

SENSE:INT]| ALIGN AUTO

04:52:49 AMJun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Mkr1 1.710 000 GHz

-30.45 dBm

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.708000000 GHz

Stop Freq
1.712000000 GHz

CF Step
400.000 kHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[04:52:56 AM Jun 27, 2020

—— Trig: Free Run

Center Freq: 1.708500000 G=Hz
Avg|Hold: 100/100
#Atten: 28 dB

Radio Std: None

Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.708500 GHz
Res BW 39 kHz

Channel Power

-23.56 dBm /1 MHz

VBW 390 kHz

Span 4.000 MHz
Sweep 3.2 ms

Power Spectral Density

-83.56 dBm /Hz

Trace/Detector

Plot 7-419. Lower Extended Band Edge Plot (Band 66/4 - 3.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.755000 GHz
#Res BW 36 kHz

MSG

SENSE:INT]| ALIGN AUTO

04:54:01 AM Jun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Mkr1 1.755 000 GHz

-30.35 dBm

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.765000000 GHz

StartFreq
1.7563000000 GHz

Stop Freq
1.757000000 GHz

CF Step
400.000 kHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[04:54:08 AMJun 27, 2020

—— Trig: Free Run

Center Freq: 1.756500000 G=Hz
Avg|Hold: 100/100
#Atten: 28 dB

Radio Std: None

Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.756500 GHz
Res BW 39 kHz

Channel Power

-25.11 dBm /1 MHz

VBW 390 kHz

Span 4.000 MHz
Sweep 3.2 ms

Power Spectral Density

-85.11 dBm /Hz

Trace/Detector

Plot 7-421. Upper Extended Band Edge Plot (Band 4 - 3.0MHz QPSK - Full RB Configuration)
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RL 500 DC | CORREC SENSE:INT] ALIGN AUTO  |04:53:19 AMJun 27, 2020
#Avg Type: RMS

ide , 1rg: FreeRun
Atten: 36 dB

Mkr1 1.780 000 GHz | IRl

-32.042 dBm

Center Freq
1.780000000 GHz

StartFreq
1.778000000 GHz

Stop Freq
1.782000000 GHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 1.780000 GHz Span 4.000 MHz
#Res BW 36 kHz Sweep 2.000 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALIGN AUTO  [04:53:25 AMJun 27, 2020
Center Freg: 1.781500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 28 dB Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.781500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2 ms

Channel Power Power Spectral Density

-26.11 dBm /1 MHz -86.11 dBm /Hz

Plot 7-423. Upper Extended Band Edge Plot (Band 66 - 3.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.710000 GHz
#Res BW 62 kHz

MSG

SENSE:INT]| ALIGN AUTO

04:56:10 AMJun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Mkr1 1.709 984 GHz

-28.63 dBm

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.708000000 GHz

Stop Freq
1.712000000 GHz

CF Step
400.000 kHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[04:56:18 AMJun 27, 2020

—— Trig: Free Run

Center Freq: 1.708500000 G=Hz
Avg|Hold: 100/100
#Atten: 28 dB

Radio Std: None

Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.708500 GHz
Res BW 39 kHz

Channel Power

-24.46 dBm /1 MHz

VBW 390 kHz

Span 4.000 MHz
Sweep 3.2 ms

Power Spectral Density

-84.46 dBm /Hz

Trace/Detector

Plot 7-425. Lower Extended Band Edge Plot (Band 66/4 - 5.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.755000 GHz
#Res BW 62 kHz

MSG

SENSE:INT]| ALIGN AUTO

04:57:15 AMJun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Mkr1 1.755 000 GHz

-29.90 dBm

Span 4.000 MHz

Sweep 2.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.765000000 GHz

StartFreq
1.7563000000 GHz

Stop Freq
1.757000000 GHz

CF Step
400.000 kHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[04:57:21 AMJun 27, 2020

—— Trig: Free Run

Center Freq: 1.756500000 G=Hz
Avg|Hold: 100/100
#Atten: 26 dB

Radio Std: None

Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.756500 GHz
Res BW 39 kHz

Channel Power

-27.17 dBm /1 MHz

VBW 390 kHz

Span 4.000 MHz
Sweep 3.2 ms

Power Spectral Density

-87.17 dBm /Hz

Trace/Detector

Plot 7-427. Upper Extended Band Edge Plot (Band 4 - 5.0MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Swept SA = &=
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO | 04:56:39 AMJun 27, 2020
#Avg Type: RMS

) Trig: Free Run
Atten: 36 dB

Mkr1 1.780 004 GHz Auto Tune
-29.27 dBm

Center Freq
1.780000000 GHz

StartFreq
1.778000000 GHz

Stop Freq
1.782000000 GHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 1.780000 GHz Span 4.000 MHz
#Res BW 62 kHz Sweep 2.000 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALTGN AUTO  [04:56:45 AM Jun 27, 2020
Center Freg: 1.781500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 28 dB Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.781500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2 ms

Channel Power Power Spectral Density

-26.87 dBm /1 MHz -86.87 dBm /Hz

Plot 7-429. Upper Extended Band Edge Plot (Band 66 - 5.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.710000 GHz
#Res BW 120 kHz

MSG

SENSE:INT]| ALIGN AUTO 04:59:15 AM Jun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Mkr1 1.709 968 GHz
-31.50 dBm

Span 8.000 MHz
Sweep 4.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.706000000 GHz

Stop Freq
1.714000000 GHz

CF Step
800.000 kHz

Auto Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO [04:59:21 AMJun 27, 2020

—— Trig: Free Run

Center Freq: 1.708500000 G=Hz
Avg|Hold:>100/100

Radio Std: None

#Atten: 28 dB Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.708500 GHz
Res BW 75 kHz

Channel Power

-26.38 dBm /1 MHz

Span 8.000 MHz

VBW 750 kHz Sweep 1.733 ms

Power Spectral Density

-86.38 dBm /Hz

Trace/Detector

Plot 7-431. Lower Extended Band Edge Plot (Band 66/4 - 10.0MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Swept SA = &=
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO  |05:00:19 AMJun 27, 2020
#Avg Type: RMS

PNO: Wide () Trig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 1.755 024 GHz Auto Tune

-33.20 dBm

Center Freq
1.765000000 GHz

StartFreq
1.7561000000 GHz

Stop Freq
1.759000000 GHz

CF Step
800.000 kHz
Auto Man

Freq Offset

Center 1.755000 GHz Span 8.000 MHz
#Res BW 120 kHz Sweep 4.000 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALIGN AUTO  [05:00:23 AMJun 27, 2020
Center Freg: 1.756500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Center 1.756500 GHz Span 8.000 MHz
Res BW 75 kHz VBW 750 kHz Sweep 1.733 ms

Channel Power Power Spectral Density

-29.63 dBm /1 MHz -89.63 dBm /Hz

Plot 7-433. Upper Extended Band Edge Plot (Band 4 - 10.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.780000 GHz
#Res BW 120 kHz

MSG

SENSE:INT]| ALIGN AUTO

04:59:38 AM Jun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Mkr1 1.780 032 GHz

-32.28 dBm

Span 8.000 MHz

Sweep 4.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.780000000 GHz

StartFreq
1.776000000 GHz

Stop Freq
1.784000000 GHz

CF Step
800.000 kHz
Auto Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[04:59:44 AMJun 27, 2020

Center Freq: 1.781500000 G=Hz

—— Trig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

Radio Std: None

Radio Device: BTS

Center 1.781500 GHz
Res BW 75 kHz

Channel Power

-29.03 dBm /1 MHz

VBW 750 kHz

Span 8.000 MHz
Sweep 1.733 ms

Power Spectral Density

-89.03 dBm /Hz

Trace/Detector

Plot 7-435. Upper Extended Band Edge Plot (Band 66 - 10.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.710000 GHz
#Res BW 180 kHz

MSG

SENSE:INT]| ALIGN AUTO

05:02:24 AMJun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Mkr1 1.710 000 GHz

-32.22 dBm

Span 12.00 MHz

Sweep 1.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.704000000 GHz

Stop Freq
1.716000000 GHz

CF Step
1.200000 MHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[05:02:29 AMJun 27, 2020

—— Trig: Free Run

Center Freq: 1.708500000 G=Hz
Avg|Hold: 100/100
#Atten: 26 dB

Radio Std: None

Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.708500 GHz
Res BW 110 kHz

Channel Power

-27.52 dBm /1 MHz

VEW 1.1 MHz

Span 12.00 MHz
Sweep 1.2 ms

Power Spectral Density

-87.52 dBm /Hz

Trace/Detector

Plot 7-437. Lower Extended Band Edge Plot (Band 66/4 - 15.0MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Swept SA = &=
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO  |05:03:31 AMJun 27, 2020
#Avg Type: RMS

Trig: Free Run

0: Wide
inlow _ Atten: 36 dB

PN
IFG:
Mkr1 1.755 036 GHz Auto Tune

-33.80 dBm

Center Freq
1.765000000 GHz

StartFreq
1.749000000 GHz

Stop Freq
1.761000000 GHz

CF Step
1.200000 MHz
Auto Man

Freq Offset

Center 1.755000 GHz Span 12.00 MHz
#Res BW 180 kHz Sweep 1.000 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALIGN AUTO  [05:03:37 AMJun 27, 2020
Center Freg: 1.756500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Center 1.756500 GHz Span 12.00 MHz
Res BW 110 kHz VBW 1.1 MHz Sweep 1.2 ms

Channel Power Power Spectral Density

-30.03 dBm /1 MHz -90.03 dBm /Hz

Plot 7-439. Upper Extended Band Edge Plot (Band 4 - 15.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.780000 GHz
#Res BW 180 kHz

MSG

SENSE:INT]| ALIGN AUTO

05:02:44 AMJun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Span 12.00 MHz

Sweep 1.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.780000000 GHz

StartFreq
1.774000000 GHz

Stop Freq
1.786000000 GHz

CF Step
1.200000 MHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[05:02:50 AMJun 27, 2020

—— Trig: Free Run

Center Freq: 1.781500000 G=Hz
Avg|Hold: 100/100
#Atten: 26 dB

Radio Std: None

Radio Device: BTS

Center 1.781500 GHz
Res BW 110 kHz

Channel Power

-29.87 dBm /1 MHz

VEW 1.1 MHz

Span 12.00 MHz
Sweep 1.2 ms

Power Spectral Density

-89.87 dBm /Hz

Trace/Detector

Plot 7-441. Upper Extended Band Edge Plot (Band 66 - 15.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.710000 GHz
#Res BW 240 kHz

MSG

SENSE:INT]| ALIGN AUTO

05:15:51 AMJun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Mkr1 1.709 824 GHz

-33.50 dBm

Span 16.00 MHz

Sweep 1.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.702000000 GHz

Stop Freq
1.718000000 GHz

CF Step
1.600000 MHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[05:15:57 AMJun 27, 2020

—— Trig: Free Run

Center Freq: 1.708500000 G=Hz
Avg|Hold: 100/100
#Atten: 28 dB

Radio Std: None

Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.708500 GHz
Res BW 150 kHz

Channel Power

-29.16 dBm /1 MHz

VBW 1.5 MHz

Span 16.00 MHz
Sweep 1ms

Power Spectral Density

-89.16 dBm /Hz

Trace/Detector

Plot 7-443. Lower Extended Band Edge Plot (Band 66/4 - 20.0MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Swept SA = &=
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO _ |05:18:04 AMJun 27, 2020
#Avg Type: RMS

) Trig: Free Run
Atten: 36 dB

Auto Tune

Center Freq
1.765000000 GHz

StartFreq
1.747000000 GHz

Stop Freq
1.763000000 GHz

CF Step
1.600000 MHz
Auto Man

Freq Offset

Center 1.755000 GHz Span 16.00 MHz
#Res BW 240 kHz Sweep 1.000 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALIGN AUTO  [05:18:10 AMJun 27, 2020
Center Freg: 1.756500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 26 dB Radio Device: BTS

Center 1.756500 GHz Span 16.00 MHz
Res BW 150 kHz VBW 1.5 MHz Sweep 1ms

Channel Power Power Spectral Density

-31.15dBm /1 MHz -91.15 dBm /Hz

Plot 7-445. Upper Extended Band Edge Plot (Band 4 - 20.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

Center 1.780000 GHz
#Res BW 240 kHz

MSG

SENSE:INT]| ALIGN AUTO

05:17:14 AMJun 27, 2020

#Avg Type: RMS

) Trig: Free Run

Atten: 36 dB

Span 16.00 MHz

Sweep 1.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.780000000 GHz

StartFreq
1.772000000 GHz

Stop Freq
1.788000000 GHz

CF Step
1.600000 MHz

Auto

Man

Freq Offset

#IFGain:Low

SENSE:INT| ALIGN AUTO

[05:17:22 AMJun 27, 2020

—— Trig: Free Run

Center Freq: 1.781500000 G=Hz
Avg|Hold: 100/100
#Atten: 28 dB

Radio Std: None

Radio Device: BTS

Center 1.781500 GHz
Res BW 150 kHz

Channel Power

-31.40 dBm /1 MHz

VBW 1.5 MHz

Span 16.00 MHz
Sweep 1ms

Power Spectral Density

-91.40 dBm /Hz

Trace/Detector

Plot 7-447. Upper Extended Band Edge Plot (Band 66 - 20.0MHz QPSK - Full RB Configuration)
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NR Band n66 (SA Ant2)

' Keysight Spectrum Analyzer - Swept SA

RL 500 AC CORREC SENSE:INT| SQURCE OFF | ALIGN AUTO

#Avg Type: RMS

[11:27:49 PMJul 09, 2020

Trig: Free Run
#Atten: 36 dB

PNO: Wide ~—+»—
IFGain:Low

PASS

Mkr1 1.709 987 5 GHz
-26.06 dBm

Al fri oo spon Par N N

Center 1.710000 GHz

#Res BW 62 kHz #VBW 220 kHz

Span 12.50 MHz

MSG

uto

og
Sweep 1.400 ms (1001 pts) |

1.710000000 GHz

1.703760000 GHz

1.716250000 GHz

B

Frequency

Auto Tune

Center Freq

StartFreq

Stop Freq

CF Step
1.250000 MHz
Man

Freq Offset
0 Hz

Scale Type

Lin

Plot 7-448. Lower Band Edge Plot (n66 - 5MHz DFT-s-OFDM-QPSK - Full RB Configuration)

. Keysight Spectrum Analyzer - Channel Power
RL RF 500 AC

CORREC SENSE:INT| SOURCE OFF |
Center Freq: 1.708500000 GHz
—— Trig: Free Run Avg|Hold: 100/100

#Atten: 36 dB

ALIGN AUTO [11:28:07 PMJul 09, 2020

Radio Std: None

#IFGain:Low Radio Device: BTS

Ref 30.00 dBm

VBW 390 kHz Sweep 9.8 ms

Channel Power

-18.24 dBm /1 MHz

Power Spectral Density

-78.24 dBm /Hz

IMSG

STATUS

o ]

Trace/Detector

Clear Write

Plot 7-449. Lower Extended Band Edge Plot (n66 - 5MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

o ]

RL RF 5009 AC CORREC SENSE:INT| SOURCE OFF | ALIGN AUTO
#Avg Type: RMS

PNO: Wide —»— Trig: Free Run
PASS IFGain:Low #Atten: 36 dB

Mkr1 1.780 012 5 GHz
-25.83 dBm

Center 1.780000 GHz Span 12.50 MHz

Frequency

Auto Tune

Center Freq
1.780000000 GHz

StartFreq
1.773750000 GHz

Stop Freq
1786250000 GHz

CF Step
1.250000 MHz

uto Man

Freq Offset
0 Hz

Scale Type
Log Lin

#Res BW 62 kHz #VBW 220 kHz Sweep 1.400 ms (1001 pts)
s | |

Plot 7-450. Upper Band Edge Plot (n66 - 5SMHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

B

RL 500 AC CORREC SENSE:INT| SOURCE OFF ALIGN AUTO |1112§115 PMIul 09, 2020

Center Freq: 1.781500000 GHz Radio Std: None
wp Trig: Free Run Avg|Held: 100/100
#Atten: 36 dB

#IFGain:Low Radio Device: BTS

Trace/Detector

#Res BW 39 kHz #/BW 510 kHz Sweep 9.8 ms
Channel Power Power Spectral Density

-19.80 dBm /1 MHz -79.80 dBm /Hz

Clear Write

Average

Max Hold

Min Hold

|

Detector
Average >

Plot 7-451. Upper Extended Band Edge Plot (n66 - 5MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL

PASS

RF

500  AC CORREC

PNO: Fast
IFGain:Low

Center 1.71000 GHz

#Res BW 120 kHz

MSG

#VBW 430 kHz

SENSE:INT| SOURCE OFF |

ALIGN AUTO

#Avg Type: RMS

—— Trig: Free Run
#Atten: 36 dB

Mkr1 1.709 975 GHz

Sweep 1.

STATUS

-26.02 dBm

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.697500000 GHz

Stop Freq
1.722500000 GHz

CF Step
2500000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 25.00 MHz

Log Lin

000 ms (1001 pts) |

Plot 7-452. Lower Band Edge Plot (n66 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL

500 AC CORREC

#IFGain:Low

SENSE:INT| SOURCE OFF

ALIGN AUTO

‘IIJZDJZQ PMIul 09,2020

Center Freq: 1.708500000 GHz
wp Trig: Free Run
#Atten: 36 dB

Avg|Hold: 100/100

Radio Std: None

Radio Device: BTS

Ref 30.00 dEm

#Res BW 735 kHz

Channel Power

-22.99 dBm /1 MHz

VBW 750 kHz

Sweep 5.333 ms

Power Spectral Density

-82.99 dBm /Hz

===
Trace/Detector

Clear Write

IMSG

STATUS

Plot 7-453. Lower Extended Band Edge Plot (n66 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL

PASS

RF

500  AC CORREC

PNO: Fast
IFGain:Low

Center 1.78000 GHz

#Res BW 120 kHz

MSG

#VBW 430 kHz

SENSE:INT| SOURCE OFF |

ALIGN AUTO

#Avg Type: RMS

—— Trig: Free Run
#Atten: 36 dB

Mkr1 1.780 025 GHz

Sweep 1.

STATUS

-29.12 dBm

Auto Tune

Center Freq
1.780000000 GHz

StartFreq
1.767500000 GHz

Stop Freq
1.792500000 GHz

CF Step
2500000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 25.00 MHz

Log Lin

000 ms (1001 pts) |

Plot 7-454. Upper Band Edge Plot (n66 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL

500 AC CORREC

#IFGain:Low

SENSE:INT| SOURCE OFF

ALIGN AUTO

‘11121 :13 PM1ul 09, 2020

Center Freq: 1.781500000 GHz
wp Trig: Free Run
#Atten: 36 dB

Avg|Hold: 100/100

Radio Std: None

Radio Device: BTS

Ref 30.00 dEm

#Res BW 735 kHz

Channel Power

-23.89 dBm /1 MHz

VBW 750 kHz

Sweep 5.333 ms

Power Spectral Density

-83.89 dBm /Hz

===
Trace/Detector

Clear Write

IMSG

STATUS

Plot 7-455. Upper Extended Band Edge Plot (n66 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL

PASS

RF

500  AC CORREC

PNO: Fast
IFGain:Low

Center 1.71000 GHz

#Res BW 180 kHz

MSG

#VBW 620 kHz

SENSE:INT| SOURCE OFF |

ALIGN AUTO

#Avg Type: RMS

—— Trig: Free Run
#Atten: 36 dB

Mkr1 1.709 962 5 GHz

Sweep 1.

STATUS

-28.78 dBm

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.691250000 GHz

Stop Freq
1.728750000 GHz

CF Step
3.750000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 37.50 MHz

Log Lin

000 ms (1001 pts) |

Plot 7-456. Lower Band Edge Plot (n66 - 15MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL

500 AC CORREC

#IFGain:Low

SENSE:INT| SOURCE OFF

ALIGN AUTO

‘11113133 PMIul 09,2020

Center Freq: 1.708500000 GHz
wp Trig: Free Run
#Atten: 36 dB

Avg|Hold:>100/100

Radio Std: None

Radio Device: BTS

Ref 30.00 dEm

Channel Power

-24.79 dBm /1 MHz

VBW 1.1 MHz

Sweep 3.733 ms

Power Spectral Density

-84.79 dBm /Hz

===
Trace/Detector

Clear Write

IMSG

STATUS

Plot 7-457. Lower Extended Band Edge Plot (n66 - 15MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL

PASS

10 dBidiv
Log

RF 500  AC

Ref 25.00 dBm

.

Center 1.78000 GHz
#Res BW 180 kHz

MSG

CORREC SENSE:INT| SOURCE OFF | ALIGN

[11:14:13 PMul 09, 2020

#Avg Type: RMS

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 36 dB

Mkr1 1.780 037 5 GHz

#VBW 620 kHz

Sweep 1.

-29.07 dBm

p n
000 ms (1001 pts) |

Auto Tune

Center Freq
1.780000000 GHz

StartFreq
1.761250000 GHz

Stop Freq
1.798750000 GHz

CF Step
3.750000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Plot 7-458. Upper Band Edge Plot (n66 - 15MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL

500 AC

#IFGain:Low

CORREC SENSE:INT| SOURCE OFF

ALIGN AUTO

‘11114129 PMIul 09,2020

Center Freq: 1.781500000 GHz
wp Trig: Free Run
#Atten: 36 dB

Avg[Hold: 100100
Radio Device: BTS

Radio Std: None

Ref 30.00 dEm

Channel Power

-23.43 dBm /1 MHz

VBW 1.1 MHz

Sweep 3.733 ms

Power Spectral Density

-83.43 dBm /Hz

IMSG

===
Trace/Detector

Clear Write

Plot 7-459. Upper Extended Band Edge Plot (n66 - 15MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL

PASS

RF

500  AC CORREC

PNO: Fast
IFGain:Low

Center 1.71000 GHz

#Res BW 240 kHz

MSG

#VBW 820 kHz

SENSE:INT| SOURCE OFF |

ALIGN AUTO

#Avg Type: RMS

—— Trig: Free Run
#Atten: 36 dB

Mkr1 1.709 95 GHz

Sweep 1.

STATUS

-25.37 dBm

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.685000000 GHz

Stop Freq
1.735000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Span 50.00 MHz

Log Lin

000 ms (1001 pts) |

Plot 7-460. Lower Band Edge Plot (n66 - 20MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL

500 AC CORREC

#IFGain:Low

SENSE:INT| SOURCE OFF

ALIGN AUTO

‘1EI154117 PMIul 09,2020

Center Freq: 1.708500000 GHz
wp Trig: Free Run
#Atten: 36 dB

Avg|Hold: 100/100

Radio Std: None

Radio Device: BTS

Ref 30.00 dEm

#Res BW 150 kHz

Channel Power

-25.43 dBm /1 MHz

VBW 1.5 MHz

Sweep 2.667 ms

Power Spectral Density

-85.43 dBm /Hz

===
Trace/Detector

Clear Write

IMSG

STATUS

Plot 7-461. Lower Extended Band Edge Plot (n66 - 20MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC CORREC SENSE:INT| SOURCE OFF | ALIGN AUTO \10155109 PMJul 09, 2020
#Avg Type: RMS

PNO: Fast —»— 1rig: Free Run
PASS IFGain:Low #Atten: 36 dB

Mkr1 1.780 10 GHz Auto Tune
0 geiciv__Ref 25.00 dBm 780 10 GHz

Trace 1P
-

1.780000000 GHz

StartFreq
1.765000000 GHz

Stop Freq
1805000000 GHz

CF Step
5.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Center 1.78000 GHz
#Res BW 62 kHz #VBW 220 kHz

MSG

Plot 7-462. Upper Band Edge Plot (n66 - 20MHz DFT-s-OFDM-QPSK - Full RB Configuration)

o Keysight Spectrum Analyzer - Channel Power = |
RL 50 Q AC CORREC SENSE:INT| SOURCE OFF ALIGN AUTO  [10:55:57 PMJul 09, 2020
Center Freq: 1.781500000 GHz Radio Std: None TracelDetector
wp Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 36 dB Radio Device: BTS

Ref 30.00 dEm

Clear Write

#Res BW 150 kHz VBW 1.5 MHz Sweep 2.667 ms

Channel Power Power Spectral Density

-23.75dBm /1 MHz -83.75 dBm /Hz

IMSG STATUS

Plot 7-463. Upper Extended Band Edge Plot (n66 - 20MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL RF

PASS

500  AC CORREC

PNO: Fast
IFGain:Low

Center 1.71000 GHz

#Res BW 470 kHz

MSG

#VBW 1.6 MHz

SENSE:INT| SOURCE OFF | ALIGN AUTO

#Avg Type: RMS
—— Trig: Free Run
#Atten: 36 dB

Mkr1 1.708 6 GHz

-28.453 dBm

Span 100.0 MHz

Auto Tune

Center Freq

1.710000000 GHz

StartFreq

1.660000000 GHz

Stop Freq

1.760000000 GHz

10.000000 MHz

uto

CF Step

Man

Freq Offset
0 Hz

Scale Type

Lin

Sweep 1.000 ms (1001 pts) |

Plot 7-464. Lower Band Edge Plot (n66 - 40MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Swept SA

RL

500 AC CORREC

PNO: Fast —»—
IFGain:Low

Center 1.707000 GHz

#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz

SENSE:INT| SOURCE OFF ALIGN AUTO

10:45:11 PMJul 09, 2020

#Avg Type: RMS
Trig: Free Run
Atten: 40 dB

Mkr1

Sweep 1.

1.708 976 GHz
-24.716 dBm

Span 4.000 MHz

n
000 ms (1001 pts) |

Auto Tune

Center Freq

1.707000000 GHz

StartFreq

1.705000000 GHz

Stop Freq

1.708000000 GHz

uto

CF Step
400.000 kHz
Man

Freq Offset
0 Hz

Scale Type

Plot 7-465. Lower Extended Band Edge Plot (n66 - 40MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL RF

PASS

500  AC CORREC

PNO: Fast
IFGain:Low

Center 1.78000 GHz

#Res BW 470 kHz

MSG

#VBW 1.6 MHz

SENSE:INT| SOURCE OFF | ALIGN AUTO

#Avg Type: RMS
—— Trig: Free Run
#Atten: 36 dB

Mkr1 1.780 1 GHz

-23.247 dBm

Span 100.0 MHz

Auto Tune

Center Freq

1.780000000 GHz

StartFreq

1.730000000 GHz

Stop Freq

1.830000000 GHz

10.000000 MHz

uto

CF Step

Man

Freq Offset
0 Hz

Scale Type

Lin

Sweep 1.000 ms (1001 pts) |

Plot 7-466. Upper Band Edge Plot (n66 - 40MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Swept SA

RL

500 AC CORREC

PNO: Fast —»—
IFGain:Low

Center 1.783000 GHz

#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz

SENSE:INT| SOURCE OFF ALIGN AUTO

10:43:40 PMJul 09, 2020

#Avg Type: RMS
Trig: Free Run
Atten: 30 dB

Mkr1

Sweep 1.

1.781 056 GHz
-21.571 dBm

Span 4.000 MHz

n
000 ms (1001 pts) |

Auto Tune

Center Freq

1.783000000 GHz

StartFreq

1.781000000 GHz

Stop Freq

1.785000000 GHz

uto

CF Step
400.000 kHz
Man

Freq Offset
0 Hz

Scale Type

Plot 7-467. Upper Extended Band Edge Plot (n66 - 40MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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NR Band n66 (SA/NSA Ant3)

e Keysight Spectrum Analyzer - Swept SA
RL 509 DC CORREC SENSE:INT] | ALIGN AUTO \10126159 PMJul 16, 2020
#Avg Type: RMS

- Wi Trig: Free Run
PNO: Wide —+—
ﬁ IFGain:Low #Atten: 40 dB

Mkr1 1.710 012 5 GHz Auto Tune
-27.32 dBm

Center Freq
1.710000000 GHz

StartFreq
1.703750000 GHz

Stop Freq
1.716250000 GHz

CF Step
1.250000 MHz
Man

uto

Freq Offset
0 Hz

Scale Type

Center 1.710000 GHz Span 12.50 MHz

n
#Res BW 62 kHz #VBW 220 kHz Sweep 1.400 ms (1001 pts)
= |

Plot 7-468. Lower Band Edge Plot (n66 - 5MHz DFT-s-OFDM-QPSK - Full RB Configuration)

. Keysight Spectrum Analyzer - Channel Power ===
RL RE 500 DC | CORREC SENSE:INT] ALIGN AUTO __ [10:27:13 PMJul 16,2020
Center Freq: 1.708500000 GHz Radio Std: None TracelDetector
—— T1rig: Free Run Avg|Hold: 100/100
#Atten: 40 dB

#FGain:Low Radio Device: BTS

Clear Write

Average

Max Hold

Span 12.50 MHz
#Res BW 39 kHz VBW 390 kHz Sweep 9.8ms Min Hold

Channel Power Power Spectral Density

-25.86 dBm /1 MHz -85.86 dBm /Hz

Plot 7-469. Lower Extended Band Edge Plot (n66 - 5MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL

PASS

RF 500 DC CORREC 4 ALIGN

[10:27:48 PMul 16, 2020

#Avg Type: RMS

PNO: Wide —+— 1rig: Free Run
IFGain:Low #Atten: 40 dB

Mkr1 1.780 012 5 GHz

Center 1.780000 GHz

#Res BW 62 kHz

MSG

#VBW 220 kHz

-25.72 dBm

Sweep 1.400ms (1001 pts)

: ,,

Auto Tune

Center Freq
1.780000000 GHz

StartFreq
1.773750000 GHz

Stop Freq
1.786250000 GHz

CF Step
1.250000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Plot 7-470. Upper Band Edge Plot (n66 - 5SMHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL

Channel Power

-21.37 dBm /1 MHz

500 DC CORREC SENSE:INT]

ALIGN AUTO

‘IDJZEJDQ PMIul 16,2020

Center Freq: 1.781500000 GHz
wp Trig: Free Run

#FGain:Low #Atten: 40 dB

Avg[Hold: 100100
Radio Device: BTS

Radio Std: None

Ref 30.00 dEm

#VBW 510 kHz

Sweep 9.8ms

Power Spectral Density

-81.37 dBm /Hz

IMSG

Trace/Detector

Clear Write

B

Plot 7-471. Upper Extended Band Edge Plot (n66 - 5MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL RF 500 DC CORREC

ALIGN AUTO

[10:21:42 PMul 16, 2020

PNO: Wide —+— 1rig: Free Run
IFGain:Low #Atten: 40 dB

PASS

Center 1.71000 GHz
#Res BW 120 kHz

MSG

#VBW 430 kHz

#AVQ Type: RMS

Sweep 1.

Span 25.00 MHz

n
000 ms (1001 pts) |

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.697500000 GHz

Stop Freq
1.722500000 GHz

CF Step
2500000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Plot 7-472. Lower Band Edge Plot (n66 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL 500 DC CORREC SENSE:INT]

ALIGN AUTO

‘IDJZI :56 PMul 16, 2020

Center Freq: 1.708500000 GHz

wp Trig: Free Run

#FGain:Low #Atten: 40 dB

Avg|Hold: 100/100

Radio Std: None

Radio Device: BTS

Ref 30.00 dEm

#Res BW 735 kHz

Channel Power

-30.01 dBm /1 MHz

VBW 750 kHz

Sweep 5.333 ms

Power Spectral Density

-90.01 dBm /Hz

IMSG

STATUS

===
Trace/Detector

Clear Write

Plot 7-473. Lower Extended Band Edge Plot (n66 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL

PASS

10 dBidiv
Log

RF 500 DC CORREC

Ref 25.00 dBm

.

Center 1.78000 GHz
#Res BW 120 kHz

MSG

#VBW 430 kHz

ALIGN

[10:22:26 PMul 16, 2020

#AVQ Type: RMS
PNO: Wide —+— 1rig: Free Run
IFGain:Low

#Atten: 40 dB

Mkr1 1.780 025 GHz

Sweep 1.

-28.79 dBm

Span 25.00 MHz

n
000 ms (1001 pts) |

Auto Tune

Center Freq
1.780000000 GHz

StartFreq
1.767500000 GHz

Stop Freq
1.792500000 GHz

CF Step
2500000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Plot 7-474. Upper Band Edge Plot (n66 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL

500 DC CORREC

#IFGain:Low

SENSE:INT]

ALIGN AUTO

‘1D122148 PMIul 16,2020

Center Freq: 1.781500000 GHz
wp Trig: Free Run
#Atten: 40 dB

Avg[Hold: 100100
Radio Device: BTS

Radio Std: None

#Res BW 735 kHz

Channel Power

-24.22 dBm /1 MHz

VBW 750 kHz

Sweep 5.333 ms

Power Spectral Density

-84.22 dBm /Hz

IMSG

===
Trace/Detector

Clear Write

Plot 7-475. Upper Extended Band Edge Plot (n66 - 10MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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. Keysight Spectrum Analyzer - Swept SA

RL RF 500 DC CORREC

ALIGN AUTO

[10:14:43 PMul 16, 2020

PNO: Wide —+— 1rig: Free Run
IFGain:Low #Atten: 40 dB

PASS

Center 1.71000 GHz
#Res BW 180 kHz

MSG

#VBW 620 kHz

#AVQ Type: RMS

Sweep 1.

p n
000 ms (1001 pts) |

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.691250000 GHz

Stop Freq
1.728750000 GHz

CF Step
3.750000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Plot 7-476. Lower Band Edge Plot (n66 - 15MHz DFT-s-OFDM-QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL 500 DC CORREC SENSE:INT]

ALIGN AUTO

‘IDJIEJDB PMIul 16,2020

Center Freq: 1.708500000 GHz

wp Trig: Free Run

#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None

Radio Device: BTS

Ref 25.00 dEBm

VBW 1.1 MHz

Channel Power

-31.34 dBm /1 MHz

Sweep 3.733 ms

Power Spectral Density

-91.34 dBm /Hz

IMSG

STATUS

===
Trace/Detector

Clear Write

Plot 7-477. Lower Extended Band Edge Plot (n66 - 15MHz DFT-s-OFDM-QPSK - Full RB Configuration)
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